

Report No.W2014-1142 (E)

TEST REPORT

Sample Name:

Acrylic Sheet

Type or Specification:

000

Entrusted by:

SHANGHAI KINGSIGN INTERNATIONAL
TRADE CO., LTD

Type of Test:

Entrustment

Inspection Center of Shanghai Plastics
Research Institute



STATEMENT

1. This report will not be valid without the official seal of our inspection organization.
2. This report will not be valid without the signatures of Inspector, Checker and Approver.
3. This report will not be valid if there is any un-official altering .
4. Copy of this report will not be valid without the official seal of our inspection organization.
5. This report is valid only for the samples tested.

Communication Information of Our Organization

Address: No.1664, Yang Shu Pu Road, Shanghai, China

Post Code: 200090

Telephone: 021-65430604, 65193460 Ext 8177

Fax: 021-65193251

Test Report

Sample Name	Acrylic Sheet		Type of Tests	Entrustment
Specification/Class	000		Trade Mark	/
Source of Mission	/			
Client	SHANGHAI KINGSIGN INTERNATIONAL TRADE CO., LTD			
Manufacturer	/			
Sample Sheet No.	/	Sample Receiving Date	/	
Date of Sampling	/	Place of Sampling	/	
Date of Manufacture of Sample	/	Lot. No. or Sr. No.	/	
Total Quantity Inspected	/	Sampling Quantity	/	
Sample Quantity Entrusted	/	Date of Receiving Entrusted Samples	2014-04-30	
Test Standard/Test Basis	/			
Date/Period of Test	From 2014.05.06 to 2014.05.07			
Tests Conclusion	/			
Client Information	Address	Room 801, Alibaba E-Commerce City, No. 171 Huan Rd, Huaqiao Town, Kunshan, Jiangsu, China		
	Post Code	/	Telephone	0512-57201884



Approved by

Wu Weimin

Date 08-05-2014

Checked by

Wu Zhiqin

Date 07-05-2014

Edited by

Wu Haina

Date 06-05-2014

Test Report

No.	Test Items	unit	Test Results	method used
1	Tensile strength	MPa	92.0	GB/T 1040.2/1B-2012
2	Elongation at break	%	4.52	GB/T 1040.2/1B-2012
3	Flexural strength	MPa	171	GB/T 9341-2008
4	Rockwell hardness (M)	/	98.4	GB/T 3398.2-2008
5	Density	g/cm ³	1.188	GB/T 1033.1-2008
6	Luminous transmittance	%	93.2	GB/T 2410-2008
7	Temperature of deflection under load (1.8Mpa)	°C	107	GB/T 1634.2-2004

